
W-W



^r/

A2

{

A3

\v
A4

.d
\Jr'

B1
g

B2

I
C1

@
C2

@

C3

@

1

@

C4

HARDWARE ILLUSTRATION

otv.
A1 . M12X75 HEX HEAD BOLT- - - - [6PCS]
A2. M8X45 HEX HEAD BOLT --[10PCS]

A3. 1/2'�X3 112" HEX HEAD BOLT -- tlPCSl
A4. M1 2X70 HEX HEAD BOLT - - - I l  PCSI
BF1. M12 NYLON LOCK NUT - - [7PCS]
B.2.1t2" NYLON LOCK NUT - - [1PCS]

c1 .  M12 (r .D) WASHER - [8PCS]
c2. M8 ( | .D)WASHER - [10PCS]
c3. M8 SPRTNG WASHER - [10PCS]
c4. M12 ROUND CAP WASHER- -[2PCS]

D1. 30X30 END CAP (9211-002)-  - -  [1PCS]
D2.1"X1"  END CAP (9211-001)  - - -  - - [4PCS]

D3. 38X38 RUBBER BAR CATCH (9310-001) --- -- [2PCS]
D4.2"X2" FOOT CAP (921 1-024) - - [4PCS]
D5.60X45 NYLON BUSHTNG (9211-032) [2PCS]
D6. 50X45 NYLON BUSHTNG (9211-030) ---  -  [2PCS]
D8. o10X1201 BALL PrN (8250;:017) [1PCS]
De. o10x65l  R|NG PrN (8250-015) --- [3PCS]

D10. 1 1t2"X1 1/2" END CAP (9211-003) -  [sPCS]
D11. 1t2" BOLT CAP- --  [2PCS]
D12. 45X45 END CAP (e211-004)-  -  [1PCS]
D13. O1" ROUND END CAP (9211-016)--  - - -  [7PCS]
D14. 01" RUBBER CANE TIP (9212-019)- [1PCS]
D15. 03 112"X8" FOAM ROLLER (9161-007)-  -  [6PCS]
D16. o10X75L RING PIN (8250-034)-  - -  [1PCS]
D17. a1" ROUND END CAP (9260-021)---  -  [2PCS]

D9

€

D 1 5

D2

@
D3

@
D6

@
\l-l
D12

@

D17

€ o

@ " @
D 1 0  D 1 1

@.-' a

- /  )  D16

O/
D 1 3

D8

D14

Oa



c  [1PC

B [1PCS]

PARTS ILLUSTRATION
A [1PCS]

PCSI

@
F [2PCS]

\

H [2PCS]

c o

G [1PCS]

D [2PCS]
J [1PCS]

|  [1PCS]

, b

K [1PCS]
L [1PCS]

[2PCS] 1"X1.6X435L
N [1PCS] 1"X1.6X445L

E [2PCS



------------...........-
\

trrf rI l3l�la'/2 rrl-*I.-i = rvr| :l I I I I tl I lllld I tr) I t

7
I
I
I assEMBLY- srEP 1
I
I
| 

**Note : Do Notfultytighten frame botts and nuts until aftercompleting Step 1
l ' v
I

I The following Parts and Hardware will be needed to complete Step 1
I
I
I
I Parts Description Hardware Description
I

I gly Part Part Description gly Part Part Description
| 1 A Back Gross Frame 6 Al M12x 75 hex head bolt

I 
t B Middle Frame 1 A4 M12 x 70 hex head bott

I 
1 G Seat Garriage 7 Bl M12 nylon lock nut

| 2 H Bottom Support Frame 8 Cl M12 lD washer
'a D1 30 x 30 end cap

4 D4 2" x2" foot cap

2 D5 60 x 45 nylon bushing 
]

1 Dg 10 x 65L r ing pin ]

Step by Step

1. Attach 4 (D4) - Foot Gaps to 2 (H) - Bottom Support Frame
2. Attach 2 (H) - Bottom Support Frame to (A) - Back Cross Frame, (note: make sure that

longer length on 2 (H) - Bottom Support Frame is in the back of the bench)
3. Inseft 2 - (D5) - nylon bushing into (G) - Seat Garriage
4. Slide (G) - Seat Garriage on (B) - Middle Frame, (note: T-shaped pivot bar and pop-pin

housing must be toward the back as shown in diagram)
5. Attach (A) - Back Cross Frame to (B) - Middle Frame

**Securely Tighten All Frame Bolts Used in Steps 1

- -"S-



r^tf rI |:[,|;flf*-}l-l = rvl | :l l'| I I tJ I lUlrt i tr-I I t

ASSEMBLY. STEP 1

TIIERE EI A RIfK ASSUXED BY INDMDUAIII ilIO USE IIIIS TTPE OF
EQT'IPXEM. TO XINIUEE RISK YOU IIUST FOIJO' TIIESE BTIIJS:
l. lnrpcct cquipncnt bcfore cach rorkout. Ctcckc that all nuts,

bolts, screrr aad pop pins are ln place aad fully Ugbtancd.
Abo,beforc uge,cheek cables lor rlgns ol rear. Rcplacc all
ror:n parts lnmedlately. Never use machln€ ll any parts arc
d.-agcd or hl.shg. Fallurc to lollor therc nrlcr roay rcault
ln acrious injurT.

2. Kccp clear of thc cabls aad all noving parts ;tcn tbc nachinc
la ln ugc.

3. llrayr malcc curc all Snap Llnks arc cloacd rhcn doiag arry
cable/pulley €rerclses.

4. Ercrcigc llth carc. Pcrloru your crcrclrcr at a nootb modcratc
pac6; Deyor perforn Jerky or uncoordlnatcd movencats that may
caurs lnjury.

6, It ls rccommeuded Lhat you should rorkout a'll! 1 t1'rlnlng partmr.
8. Do aot allor chlldrcn or mlnorr to play ol or around tbir cguipmcnt.
7. Il uagurc ot propcr usc of cquipmcnt, call your local Body-Solid

distrlbutor or the Body-Solld customer gcrvlcc dcparturcnt at
1-800-556-3113.

8. IARNING: Corsult your physician bcforc rtartJq your cxcrrdrc pDogno"
For your orn rafety. do aot bcgin aay crcrclrc program rltbout ptopcr
instruction. MIz-11-98

A1X4



r^vf rI ,=Z,l?i|z..4{ Irf-\-j = rvrl:l l ' l lI Fl I lU{d I trl I t

ASSEMBLY. STEP 2

**Nofe : Do Not fully tighten frame bolfs and nuts until after completing Step 2

The following Parts and Hardware will be needed to complete Step 2

Parts Description
qty Part Part Description

2 D Lift Off"

2 E Back Pad Frame

2 F Seat Pad Frame

1 K Back Pad

1 L Seat Pad

1 G Stablizing Bar

Hardware Description

Aly Part Part Description
10 M M8 x 45 hex head bolt

10 C2 M8 lD washer

10 C3 M8 spring washer

4 D2 1"  x  1"  end cap

2 D3 38 x 38 rubber bar catch

2 DO 50 x 45 nylon bushing

7 D8 rlt lo x 12oL ball pin

2 D9 r! 10 x 65L ring pin

2 D10 1 112" x1 112" end cap

2 D17 1" x round end cap

Step by Step

1. Attach 2 (Fl - Seat Pad Frame to (C) - Seat Garriage, then attach (L) - Seat Pad to 2 (F) -
Seat Pad Frame

2. Attach 2 (El - Back Pad Frame to (G) - Seat Garriage, then attach
(E) - Back Pad Frame

3. Place 2 (D6) - nylon bushings into (A) - Back Cross Frame, then
into (A) - Back Gross Frame

4. Attach 1 (G) - Stablizing Bar to (A) - Back Gross Frame

(K) - Back Pad to 2

slide 2 (D) - Lift Off

**Securely Tighten All Frame Bolts Used in Steps 2

ffi ."S- E



ASSEMBLY. STEP 2

I
l -

t /

V
D2X?.

D17X2

L--- -



trtl l-l =f ' i74llI-*ff : l  l - l  l . ' t )  I  l { l I r r  f  t r j  i
\

ASSEMBLY. STEP 3

**Nofe : Do Not fully tighten frame bolts and nuts until after completing Sfep 3

The following Parts and Hardware will be needed to complete Step 3

Parts Description
Aly Part Part Description

1 I Leg Pivgt Frame

1 J Leg Frame

2 M Short Frame Roller Bar

1 N Long Frame Roller Bar

Hardware Description

Aly Part Part Description

6

A3 112" x3112" hex head bolt

82 1/2" nylon lock nut

C4 '112" round cap washer

D16 10 x 75L r ing pin

D10 1 112" x 1 112" end cap

D11 1/2" bolt cap

D12 45x45 end cap

D13 1" round end cap

D14 1" rubber cane tip

D15 Foam rollers

Step by Step

1. Attach (J) - Leg Frame to (l) - Leg Pivot Frame
2. Attach (N) - Long Foam Roller Bar to (l) - Leg Pivot Frame
3. Attach 2 (M) - Short Foam Roller Bar to (J) - Leg Frame
4. Place 6 (D15) - Foam Roller on (N) - Long Foam Roller Bar and 2 (M) - Short Foam

Roller Bar

**Securely Tighten All Frame Bolts Used in Steps 3

..4.



ASSEMBLY. STEP 3


